Page 1 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

42" Deck Assembly

2164 Tractor

)
N el
,, NEAL®
/

W,IJ,JG 8- ,.MM%\
———
/HMmr\\mN_\%v.lm /w,
[/
/4

L _

e |

&) -

N % IA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 2 of 72
42" Deck Assembly

Ref#  Part Number Qty S/P/F  Description
1 603-0181A-0498 1 S  Plate Assembly, Mounting
2 603-0199 1 Handle, Tension
3  603-0200-0498 1 S  Bracket, Front Lift
4  603-0409A-0498 1 S  Deck Assy, 42" w/Front Wheels
777530010 1 S  Graphic, Danger Top/RH Deck
777530014 1 /P Graphic, Tension Lever
777530018 1 /P Graphic, Safety Top/LH Deck
777530012 1 S  Graphic, Assembly Chute
5 703-1693-0498 1 Bracket, Hinge Mounting
6  703-2559-0498 1 S  Bracket, Handle Stop
7  703-3237-0498 1 /P Shield, RH Pulley
8  703-2945-0498 1 S  Shield, LH Pulley
9 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
10  710-1260A 3 /P Screw, Hx Wsh Hd Tapp, 5/16-18 x .75
11 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
12 710-3178 3 /P Bolt, Carriage, 3/8-16 x .75
13 711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
14  711-3314 1 S Pin, Roller, 1/2 Dia x 7.31 Lg
15 712-0431 10 S  Nut, Hex Flange Lock, 3/8-16
16  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18 GR5
17  712-3006 4 /P Nut, Hex, 1/4-20
18 712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
19  712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
20 714-3004 1 Pin, Cotter, 3/32 x 1.25
21  715-3003 2 /P Pin, Spirol Spring, 3/16 x .75
22  726-0106 1 S Cap, Speed Nut
23  731-1032 1 S  Deflector Assy, (Incl 5, 13, 22, 26)
24  731-3005 1 /P Roller
25  732-0262 1 S  Spring, Extension, .88 OD x 6.12
26  732-0602 1 S  Spring, Torsion
27  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15
28  732-3127 2 S  Spring, Compression
29  734-0973 2 /P Wheel, Deck, 5 in. Dia
30 736-0270 4 /P Washer, Bell, .265 x .75 x .062
31 736-0272 4 S  Washer, Flat, .510 x 1.0 x .060
32 736-0921 2 S  Washer, Lock, 1/2
33 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
34  738-507B 2 Bolt, Shoulder, .50 Dia x .434 Lg
35 738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
36 738-0572 2 S  Bolt, Shoulder, .375 Dia x 1.16 Lg
37 747-3172 1 S  Rod, Front Lift
38 747-3188 2 Pin, Mower Support
39 777S30145 1 S  Graphic, Danger
40  703-1890 2 S  Wheel, Deck w/Fitting
737-0280 2 S  Lube Fitting
41  738-3056 2 S  Bolt, Shoulder, 1/2 x 2.5
42  736-0105 2 /P Washer, Bell, .401 x .870 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 72

2164 Tractor

42" Spindle Assembly

7o
(o)
(®)
™ \.

y .nl /. N ' MM
= Rz rﬂ &) A/mmv Amw (=
&

VAT

M~

A\, M“. ,v\\

N

TN
=
NS T

{
A\

i Hwﬂu WTWWUM ) *m_\ %
\ / / \\ MA
Sy

g \L P L
AAO_ v A/ 4lv A HMMW_V “)u U' n\‘nnv \\
RN AN =
(&

\nWM \\\.IHM\NMMMMWWWNM
- P d
A~ N A 3 , f\
® =, /NN
A S s X
\\\ // \\\\ MW,\ / s
PRV /i \M\my/,
/ Lw T I,/ . \ QIJ
@/M e/ N\ |
¥ / \“\ X
\ )
\ \\ / “\ - \ N,m.um\ “
\‘ \“\\“MW%A N4
[/ \\m/
“ \WMW/
\\\\\\\\\\\ | AN
s LU
O
> ,VQ\\
R\
~ AN
N CERVAN
(=) >
\
//”mm

)
7 P
o <)
\\ N\\
i

/\l/

A.uvv

R

\
,Yaﬁy
LA TR L ]
\ Qm \ \\ \
\;A\Hl \ .-A \\K L
GG ) ®ARE®

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

42" Spindle Assembly

Page 4 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0172 1 S  Pivot Arm, Double Pulley
2 603-0181A-0498 1 S  Plate, Mounting (Mfg Date H169 & Before)
603-0181A-0716 1 S  Plate, Mounting (Mfg Date H179 and After)
3  703-2463-0637 1 /P Arm, Idler
4  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.5 GR5
5 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0 GR5
6 710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0 GR8
7  710-1260A 8 /P Screw, Hex Wsh Hd Tap, 5/16-18 x .75
8 710-1336 2 S  Bolt, Spindle, 3/4-16 x 4.25
9 712-0239 1 S  Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3078 2 /P Nut, Hex Flange, 3/4-16
12 716-3020 2 S  Snap Ring, Internal
13  721-3018 4 S Seal Oll, 1.25x 1.874 x .25
14  732-0262 1 S  Spring, Extension, .88 x 6.12
15  732-3115 1 /P Spring, Extension, 1.25 x 8.15
16  736-0100 1 /P Washer, Flat, .531 x 1.25 x .036
17 736-0179 1 S  Washer, Flat, .531 x 1.25 x .100
18  736-0290 1 /P Washer, Flat, .63 x 1.0 x .063 Hdn
19  737-3000 3 S  Fitting, 3/16 Drive Lube
20 741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
21  741-0524 2 S  Bearing, Ball, .62 1D x 1.57 OD
22  741-3028 4 S Cone, Bearing
23  741-3029 4 /P Cup, Bearing
24  741-3031 2 S  Spacer, Bearing
25  748-3065 4 S  Spacer, Deck Spindle
26  750-0656 1 /P Spacer, IdIr Brkt .50 ID x .75 OD x 2.25
27  750-3132 1 S  Spacer, Pully .6351D x .88 OD x 1.25
28  750-3190 2 S  Spacer, Bearing, .780 x .963 x .777
29  750-3191 2 Spacer, Bearing, 1.615 x 1.86 x .8427
30 754-3073 1 S  Belt, Spindle, A-Section x 61 Lg
31  754-3055A 1 S Belt, PTO, B-Section x 112.4 Lg
32 756-0627B 1 S  Pulley, Flat Idler, 3.5 OD
33  756-3069 1 S  Pulley, Double
34  756-3089 2 V-Pulley, 4.0 Dia
35  759-3830 2 Blade, 3 In One, 21.20 Lg
759-3969 2 Blade, Low Lift
36 918-3129 2 S  Spindle Assembly, Blade (Includes Ref #13,
22,23, 24,28 & 29)
37 731-1643A 1 S  Plug, Mulch
38  710-0597 1 /P Screw, Hex Cap, 1/4-20 x 1.0 GR5
39 712-3006 1 /P Nut, Hex, 1/4-20 GR5
40  712-3087 1 /P Nut, Wing, 1/4-20
41  736-0173 1 /P Washer, Flat, .28 x .74 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 72

2164 Tractor
Air Cleaner

&
3
\\.n._”..,/ o .B
(o (v) )
f \AU. ,,? e \\..-...,.j (@]
(W ™M) @
f #
A\ %
\\M“HHM“/ TN vmw ” \r,/.v m
\uww“nmm\nmmmmwm” _.__.Ii!ru \ 4 Iv_m e WJ
17 Neas / .
(i AW /A
| - AA \_‘- mmmmm - w_ e_
Wy W,
N\ / ) =it
/f N , \h mwnwnnf i S y/ r I /i
/rM”ﬂ”m,” ”v‘\\&\ 'e ™ \\W. D _U-Jw.m%_ _/V//I.m
/ Y
/ Nl (i
\ y/ %N
N7 S N\ S
P e \W4
o)
—a”



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 6 of 72
Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 2 S Screw, Sems
2 BS-805655 1 S  Gasket, Air Cleaner
3 BS-807796 1 S Bracket, Air Cleaner
4 BS-807857 1 S Base, Air Cleaner
5 BS-394018 1 S  Cartridge, Air Cleaner
6 BS-807862 1 S Cover, Air Cleaner
7 BS-491875 1 S Knob, Air Cleaner
8 BS-805406 1 S Screw, Sems
9 BS-805057 2 S Screw, Sems
10 BS-272490 1 S Element, Foam
11 BS-807797 1 S  Shield Assembly
12 BS-805631 1 S Plate, Air Cleaner
13 BS-805632 1 S  Tube, Air Inlet
14  777D02391 1 Label, V-Twin Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 72

2164 Tractor

Battery, Electrical Components & Switches (S/N 1F309G & Before)

(w0

I

C

= z
L og
AR Eh5
¢ & @) @) 3o % OF
Vm\\ mmmw &, ,_mm JRaro \»/ bFrao
&\ 7 _ Ve 7
mm/{\ G M/ vl e
§ < 05 P
\\

/ 4
AA " AMW\ “A \\:/ o
AN O B
‘ ,,..., =
;

a
/
__‘_mmwv waw;!”

-

(8
N\
g MN,
N\ N
4 MWMIWWVHH/W
/ // ) \“\
v/ y

/7

mm [ ’ N\WA \
S Nede %)

p
w“\ R “’n_.wm

e A\
LN N
.,/\\\; ywuya ,ﬂ,,,ﬁ/_,\ N, ) /
y Nt WA
™ \Y | y / V /
AT NP Y
/ \“ \ W 7SN
7 A n
‘& \

N
S =\
/v nn_v ... _\v ”M
A Wy,
K W ) \¢ RN
0 (e - RN e S
Y ‘ )..i\ll:nn;....wlw A\ el
o A,.e,,. ® Py,
A\,m”wz, “ , _,_ywu.,.N/ D .
G ‘ X,
“ ™ R
A\.?/v A ~ )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Battery, Electrical Components & Switches (S/N 1F309G & Before)

Page 8 of 72

Ref#  Part Number Qty S/P/F  Description
1 629-3021 1 S  Wire Harness, Main
725-0157 4 /P Tie, Self-Clinch Cable
726-0154 5 S Tie, Pushmount
726-3055 9 Clip, Cable
2 710-0168 1 /P Screw, Hex Cap, 3/8-16 x .50
3 710-0751 3 /P Screw, Hex Cap, 1/4-20 x .625
4  710-0936 2 Screw, Truss Hd Tapp, #6 x .62
5 712-0271 3 /P Nut, Hex Sems, 1/4-20
6 712-0349 1 /P Nut, Hex, #10-32
7  712-3010 2 S Nut, Hex, 5/16-18 GR5
8 721-0342 1 S  Gasket, Silicone
9  723-0445 1 S  Strap, Battery Retainer
10 1 UNKNOWN
11 725-0340 1 Cover, Terminal Black
12 725-1346 1 S Nut, Ignition Switch
13 725-1347 1 /P Cap, Ignition Switch
14  725-1365 2 S  Bulb, Indicator
15 725-1381 2 S  Fuse, 20 Amp
16  725-1648 1 S Relay
17  725-3001 1 S  Solenoid, Starter
18  725-3007A 1 /P Cover, Terminal Red
19 725-3147 1 Lug, Quick Connect
20  725-3159 1 S Hour Meter
21  725-3163 1 S Switch, Ignition
22  725-3164A 1 S  Switch, Interlock (Brake)
23  725-3166 1 S  Switch, Snap Mount - Normally Closed
24  725-3233 1 S  Switch, PTO
25  725-3234 1 S  Switch, Seat
26  725-3237 3 Cover, Terminal Red
27  725-3251 1 S  Module, Voltage Sensor
28  729-0357 2 Holder, Fuse w/Mounting Clip
29 1 UNKNOWN
30 732-0696 1 Hook, Wire Rectangular
31 736-0119 2 S  Washer, Lock, 5/16
32 736-0148 1 /P Washer, External Lock, 3/8
33  725-1707C 1 S  Battery
34  759-3476A 1 S  Key, Ignition (Set of 2)
35 759-3689 1 S Diode Assembly w/Lead
36 759-3693 2 S  Bulb, Head Lamp
37 1 Battery Cable Hardware
710-3015 2 /P Screw
712-0271 2 /P Sems Nut
39 783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



Page 9 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Battery, Electrical Components And Switches (S/N 1G019G & After)

2164 Tractor

«© = QO
- O o)
[ e} o
_6/ r M-
o \m :v A_n/_\
— Qa H, =

//wxm
“n ¢ v x ww\ /

BT £ \\
e /

\ -
/..., f 1,%- .
i

.

. /

. - \
T —— \ \ymm’

o

N

7N A\A_H/v

\ Ar7 /

\

\w

e / \
V/

/

— i \ —.n
= y
\_n«u A ' Aw@\ * ,4’
3\

o —— 1y
R, iA,HUYNI

e I

MHHHIF 4

//.\

quuuuuuuuuuquMMW?u L Hh‘ Ny
IIIIIII N...llldluir\
\\
/ // \ \\ /
H \, 4 \\ 3
N /2_ VA \

WWW.mymowerparts.com

Iy
/
..... /M %
.... : s
' — uunbmanHHMlM
‘ .VMV S uunnauwuuunhw



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 10 of 72
Battery, Electrical Components And Switches (S/N 1G019G & After)

Ref#  Part Number Qty S/P/F  Description

1 629-3067 1 S Wire Harness, Main Includes Ref. Nos. 8, 14,
15 (2), and 16.

725-0157 4 /P Tie, Self-Clinch Cable
726-0154 5 S Tie, Pushmount
726-3055 9 Clip, Cable
2 710-0168 1 /P Screw, Hex Cap, 3/8-16 x .50
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625
4  710-0936 2 Screw, Truss Hd Tapp, #6 x .62
5 712-0271 2 /P Nut, Hex Sems, 1/4-20
6 712-0349 1 /P Nut, Hex, #10-32
7  712-3010 2 S Nut, Hex, 5/16-18 GR5
8 721-0342 1 S  Gasket, Silicone
9  723-0445A 1 /P Strap, Battery Retainer
10 783-0462 1 /P Bracket, PTO Switch Retainer
11 725-0340 1 Cover, Terminal Black
12 725-1346 1 S Nut, Ignition Switch
13 725-1347 1 /P Cap, Ignition Switch
14  725-1365 1 S  Bulb, Indicator
15  725-3243 2 Fuse, 25 Amp
16  725-1648 1 S Relay
17  725-3001 1 S  Solenoid, Starter
18  725-3007A 1 /P Cover, Terminal Red
19 725-3147 1 Lug, Quick Connect
20  725-3159 1 S Hour Meter
21  725-3163 1 S Switch, Ignition
22  725-3164A 1 S  Switch, Interlock (Brake)
23  725-3166 1 S  Switch, Snap Mount - Normally Closed
24  725-3233 1 S  Switch, PTO
25  725-3234 1 S  Switch, Seat
26  725-3237 3 Cover, Terminal Red
27 1 Battery Cable Hardware
710-3015 2 /P Screw
712-0271 2 /P Sems Nut
28  729-0357 2 Holder, Fuse w/Mounting Clip
29  759-3689 1 S Diode Assembly w/Lead
30 732-0696 1 Hook, Wire Rectangular
31 736-0119 2 S  Washer, Lock, 5/16
32 736-0148 1 /P Washer, External Lock, 3/8
33  725-1707C 1 S Battery
34  759-3476A 1 S  Key, Ignition (Set of 2)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 72

2164 Tractor

Blower Housing

)y, s
— i Ve
<A AN
\\\\ //Q/ ﬁ umw, \.‘\\Q\Jnlud‘\\ ° WW ™
~ Vv o w_ l PATERN
AN \ \ Nn A A\ [ / VLR
() /N A (m) ‘ \
S !/ N2 m{\ v A /
// \ \ \ Aﬁ y ““\ § “‘ \ //nmv /

A\ HWVi.i.i...{.. \ —
\J ya 3

/
/f)

- -
'/ \V #3 \m_.fﬂu_lu""uu““\\ 4 N
\ A \V\\ \ )
{ / - ) A
g N —— ,PJ\
/A,/\ \\V/ “_\ ““HHH.IHWWWW\ ._m__\“v ) h
P U P
/”M(“““\ _ mmr \\“““““\ o ”
3 - nuﬂ -
'e] N
Nm‘.ﬂﬂﬂﬂﬂ.., // u qw/
S A Y
\_-mmmw \ !!Hﬂﬂnf .....ﬂ.....ﬂ! \
\\\ \v lw(“““ .Iﬂﬂﬂﬂ’ iy,
N, \\. “\\ 7 \\\HHHHHHHHHWWF
_h — M e A“ e \\..|||..|f”,./,
” ] / \\\nnu\\\l\llfl.r-”nu \,
€\ N\
=\ . )
,,/ \\\\ \\ N /
/ /
\\\/ p \W“\ y \\ \
\ / - \‘.‘ /
e - y \
A ._.Hq. V A mm= A m/ Av \“\\\\\\\
K A BN P
/ /uam“\m,uuu\ , S
I' 7 .\‘.\\:\ r.-llll.nnn““unn.\\\\\

e

R

=\
~@)
/m”er,..lA M@

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Blower Housing

Page 12 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-805406 21 S Screw, Sems
2 BS-805025 1 S  Screw, Sems
3 BS-808099 1 Cover, Cylinder #1
4  BS-808100 1 Cover, Cylinder #2
5 BS-805260 2 S Screw, Sems
6 BS-807663 1 S Plate, Back
7 BS-805009 2 S Screw, Sems
8 BS-805505 1 Shield
9 BS-805449 2 Washer, Lock
10 BS-805841 1 S  Cover, Carburetor
11 BS-807898 1 S  Housing, Blower
12 BS-807978 1 Cover, Valley Extension
13 BS-805383 1 S Nut, Hex
14  BS-805448 2 S  Screw, Mtg.
15 BS-92791 1 S  Washer, Lock, Internal Tooth
16 712-0142 1 /P Nut, Hex
17 BS-93722 1 S Terminal, Ground
18 BS-805641 2 S  Grommet, Cable
19 BS-398525 1 S Insulator Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 72

2164 Tractor

Brake and Control Pedals

T
Ar_,vv
A\ \\\\\ ﬁvﬂ
&
iy
> <y
TE
- \ P
2 >\ AN “,x\mu ()
AS ) N\, / P .
/ﬁ\ N/ \ﬂ%mm% -
N /w e
N ir /NMM
e AN Wu
S HH\ \\
% \
X |
@ A\
& /
e / l
_Hlf/év,mm‘ // A\G.va,

) A

I~ V / \
& - @

. A,wm#«nnuuuu umu; /w.ﬂ Q&Aﬂ
5/ -
QLY J |

ﬁ \\ \mn./' \3/

—~ \ AOJ /Aﬂ y N
&Kulli K
' \ -
o \
/

\\ wwm
) 7 Au B

i)

‘4\
T TG«

T i III..II.H,"V g st
mev M Wf W N
x?um \ \ \aw
ot \ / / em
m 1 Y \\V
,,,,,,,,,,,,, A (B 2 Mxv \\
_ // \/
A WA - \\ %
A/mm :::::: , /
F»v x ;;;;;; @ y
; - u./ Mvwwmm WMUN\\ , u WV ,/
\r\M/m/ _.3\ y P \Q
¢ O i / \\ Yl v/
-5 2 )
= N /
(§ ( /
N \
&) /

% ,..l
A w u_nw... N
% \E_nmm“w

¢ 4 \.. Ao
.q,mg

A

Ll

Yy o
_.1 AA o \“mmwx
w.m

.ﬂ ,_v

m#mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

Page 14 of 72

Brake and Control Pedals

Ref#  Part Number Qty S/P/F  Description
1 603-0321A 1 Shaft Assy, Brake
2 603-0412 1 Pedal Assy, Reverse
3  603-0697 1 Shaft Assy, Forward/Reverse
4 603-0419 1 Cam Assy, Control
5 603-0421A 1 /P Plate Assy, Disengagement
6  703-2570A-0498 1 S Pedal, Forward (Mfg Date H169 and Before)
703-2570A-0716 1 /P Pedal, Forward (Mfg Date H179 and After)
7  703-2573A-0498 1 S Pedal, Brake (Mfg Date H169 and Before)
703-2573A-0716 1 /P Pedal, Brake (Mfg Date H179 and After)
8 703-2804 2 Plate, Bearing Mounting
9 703-2938 1 Bracket, Reverse Pivot
10 703-2941 1 Bracket, Cruise
11  703-2942 1 Plate, Rod Adjustment
12 703-2962 1 Lever, Cruise
13  703-2963 1 S  Lever, Brake Lock
14  703-2965 1 S  Actuator, Reverse Switch
15  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
16  710-0599 1 /P Screw, Hex Wshr Tap 1/4-20 x .5
17  710-0623 2 /P Screw, Hex Wshr Tap 3/8-16 x .75
18 710-0642 6 /P Screw, Hex Wshr Tap 1/4-20 x .75
19 710-0796 1 /P Screw, Truss Mach, #12 x 1.5
20 710-0216 2 /P Screw, Hex Cap, 3/8-16 x .75 GR5
21  710-3009 2 /P Screw, Phil Hd Pan, #10-24 x .75
22  711-0415 1 S  Pin, Clevis, 3/8 x 1.62
23  711-0736 1 /P Ferrule, Adjustment, 1/4-20 Thrd
24  711-1138 1 Stud, Actuator
25  711-3295 1 S Pin, Clevis, .25 x 2.38 Lg
26 712-0271 1 /P Nut, Hex Sems, 1/4-20
27  712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
30 714-0104 9 S  Pin, Int Cotter, 5/16 Diax 1.12 Lg
31 714-0145 6 S  Pin, Int Cotter, 3/8 Dia x 1.62
32 715-0114 1 S  Pin, Spiral Spring, 1/4 x 1.5
33  731-3205 1 S Pedal, Reverse
34  731-3206 1 Knob, Cruise
35 731-3207 1 Knob, Brake Lock
36 732-0418 1 Spring, Extension, .38 OD x 2.1
37 732-0463 1 S  Spring, Extension
38  732-0756A 1 S  Spring, Torsion
39 732-0824 1 S  Spring, Ext, .437 OD x 1.32
40  732-3099 1 Spring, Compression, .50 x 2.23
41  732-3117 1 Spring, Switch Actuator
42  735-3048 1 Pad, Forward Foot Control
43  735-3049 1 S  Pad, Brake Foot
44  736-0174 1 /P Washer, Wave, .625 x .885 x .015
45  736-0349 1 S  Washer, Flat, .635 x 1.0 x .020
46  736-0463 1 S  Washer, Flat, 1/4 x .63 x .051
47  738-0145 1 S  Shoulder Bolt, .50 OD x .840
48  741-3065A 4 S  Bearing, Hex Flange Split
49  741-3073 2 S Bearing, Flange, .375 x .58 x .25
50 741-3074 3 Bearing, Flange, .626 x .93 x .344
51  747-3216

WWW.mymowerparegieom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

Brake and Control Pedals

Page 15 of 72

Ref#  Part Number Qty S/P/F  Description
52  747-3219 1 Rod, Parking Brake
54  747-3307 1 Rod, Cruise
55  748-3060 1 Latch, Cruise
56 618-3060 1 S  Plate, Brake
57 703-2191 1 Arm, Brake
58 710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
59  732-0152 1 Spring, Compression
60 732-3077 1 Spring, Brake
61 761-3019 1 Drum, Brake
62  761-3020 1 S  Shoe, Brake
63  761-3028 1 Actuator, Brake Shoe
64  747-3341A 1 /P Rod, Rear Connecting
65  747-3383 1 /P Rod, Front Connecting

WWW.mymowerparts.com



Page 16 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Bulkhead, Dash Panel & Engine Controls

2164 Tractor

AN RN
ANAVAVL VLAY
AR

RN
NN

1Y
ELLLA TN

i

\nmnnuu"uﬂun =
T .
AMM/N ” N =N \uw _/// AM Al Uv
Sl 2 oA
o ” o AR Mg ]
@\ S A 2 7 A ) =Ny m/
A 3 /! 4 .\ N / H . AN Vv
&5 IRONN;
, y, / o ~ )
ﬁ: .., k”ﬂ\ ¢ ) “ RO S
SN ek N A\ AN 8D
An/_ N x.u_m,r. Ny l\&\\?\ “ :// // A\ B grww.
NN o IS NS S P
“; DA INES
.ﬂ

| Aa/ A / \
, A .,.KNP@ y,/ wv /
/,, o \ ,// nm,\u@ﬂ P \ ,,., //w
' ol I y \
,, Lo L 7PN o

\ AN LD AEV [7oc/ \ /

~— ,// ! \ ! » A““\\)/,/

K . Ay , \‘\

WWW.mymowerparts.com

® ?
N, N/wau
A
AT
ﬁ\\\ \—\ PN _”m“\m
@ (o @ |
\Z. e ,A\ WU/



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Bulkhead, Dash Panel & Engine Controls

Page 17 of 72

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-3108 1 S Bulkhead, Lower
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625
4  710-0597 4 /P Screw, Hex Cap, 1/4-20x 1.0
5 710-3217 3 /P Screw, Cross Rec Truss Hd, #8-32 x
6 712-0142 1 /P Nut, #8-32
7  712-0397 2 S  Nut, Wing w/Bell Washer 1/4-20
8 720-3024 1 S Seal, Push On Trim
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3048 2 Nut, U-Type Speed, 1/4-20
11  726-3054 4 Nut, U-Clip, 1/4-20
12 731-3137A 1 /P Panel, Dash
777-4317 1 S  Graphic, Ignition Switch
13 731-3161 1 S Knob, Throttle
14  731-3166 1 Boot, Intake
15 736-3128 4 Washer, Flat, .285 x 1.75 x .10
16  746-3035 1 /P Control, Throttle
17  746-3051 1 S  Control, Choke
18  747-3226 1 Rod, RH Mounting
19 747-3227 1 Rod, LH Mounting
20 777-4267 1 S Label, Dash
21  710-0136 1 /P Screw, Hex Cap,1/4-20 x 1.75 GR5
22  736-0342 1 Washer, Flat, .283 x .75 x .030
23 731-3232 1 Roller, Hood Latch
24  712-0271 1 /P Nut, Hex Sems, 1/4-20

WWW.mymowerparts.com



Page 18 of 72

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Carburetor

-—
N
ﬁhnuvv,, ,,,
\ |
(N
/
\ o~ N,
/. (o) (©)
h\hj/v ~ /wu\ o~
N A, Q\V \A“w_ « \. .,., \ _\ WV . _\.H.,
- \\l\. // \\\l.. N lllln_xllll.._
N AN T & ,
Ay Q ,\ B ) i /o \) N\ - s,,
__.. 1) m: “‘\\”___mmm.:; A v ” \‘ u_s_ \ \ ,,//a\/ 0)) /4 -~ _mwj / Ve
) ‘ AT - D ,_n UJ_ V I
\\ A,“u E Af, \ / \ ._ ,u‘\nm//i k] A)M W & “ n_v /
J // & \ ..”ﬂ/ /rr.. Jp / ‘uv\ Nt , /9 0}
wvzm \nn\ g /f”/ /V. " \\\\ /:Mnumm.m.-n \uw N | m“u _ AN
X ) .Y OO
- R R 2 rlm 3 i e
e N \“v \“\ W/ .
——, _,_mm“\ .‘-.lllll.._. HH_L_I 7T IA\Nﬂﬂl/.
(N )—s-gpmmo , (®) N
N N il




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 19 of 72
Carburetor
Ref#  Part Number Qty S/P/F  Description
1 BS-808251 1 S  Carburetor Assembly
2 BS-807919 1 Body, Upper Carb. (Includes 3, 5, 9, 16)
3 BS-805538 3 Screw, Valve Mounting
4 BS-808177 1 Screw, Throttle Adjustment
5 BS-805541 1 S  Gasket, Intake Elbow (Incl. in carb. overhaul
kit BS-808273)
6 BS-805546 1 S  Float Assembly
7  BS-805545 1 Pin, Float Hinge (Incl. in carb. overhaul kit
BS-808273)
8 BS-805547 1 S  Valve, Fuel Inlet (Incl. in carb. overhaul kit
BS-808273)
9 BS-805539 1 Valve, Choke
10 BS-805853 1 S Jet, Main
11 BS-808293 1 S  Valve, Idle Adjusting Needle
12 BS-805540 4 S  Screw, Upper Body Mounting
13  BS-805559 1 S  Plug, Welch
14  BS-805554 1 Valve, Throttle
15 BS-807720 1 Shaft, Throttle (Includes 18 & 20)
16 BS-807722 1 Shaft, Choke (Includes 19 & 20)
17 BS-805553 1 S  Jet, Slow Speed (Incl. in carb. overhaul kit
BS-808273)
18 BS-805557 1 Collar, Throttle (Incl. in carb. overhaul kit
BS-808273)
19 BS-805543 1 Collar, Choke (Incl. in carb. overhaul kit
BS-808273)
20 BS-805544 2 Seal, Shaft
21 BS-805700 1 S  Gasket, Carburetor Mounting (Incl. in carb.
overhaul kit BS-808273 & gasket set
BS-807989)
22 BS-805549 1 O-Ring (Incl. in carb. overhaul kit BS-808273)
23 BS-807723 1 Plug, Jet
24  BS-805862 1 S  Cap, Limiter (Incl. in carb. overhaul kit
BS-808273)
BS-808273 1 S  Carburetor Overhaul Kit
BS-807989 1 S  Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

: ® OO s
© — ) N N 9
S T\ Pk
@ e N AQ,U_‘WM..
=) R AN w0 (2) N\ <Ay
& ; \& ”w, 2> N\ mY ®
- G 7 J (2 A
= fn@ ~ N o
Lm/ ﬁ\h mxamﬂ, W\ WA / ( mWAV m&mww
®L W\ MF o &
- _/,_mp\v MWY \ / m:\ m > NN\ A\@
ONNWER, T @\
( \i/v // // k mwwwa /. \ﬁ //
— N NN ]
SR\ P L N\NE @ =
\ (@ LNy @ ~
// ,,..,A/m_\v /// //i % Ay [ m
NN N SR o ,
//// /,, /JV.WMN NMAMWV A"W/ A/AWV S
\ , w.»/ = ¢ /w. mm W ._w,/..v u hd
aegeE, :
H MJAW,/A«WJ/ .,”u Ammmwgmmw@ \\ .
AS,\V ,wv\\nuw Sls-. 2 ABV o
- ﬁ\w,m«m«,‘ e T (@) o
IR T\
© L@ M
. ¥ ‘
W >
(= A m
& o 7
L @ W s
\ T s —
T & - um =
,/ l/*M.ﬂm yd \_ ..HWMWMWUM\ M
i 4 NG 7 ()
\«lm\ A,W/\ / -

2164 Tractor
Drive Line




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 21 of 72
Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0179 1 Shaft Assembly, Drive, 29.06 Lg
759-3764 2 /P Kit, Drive Barrel
2  618-3085A 1 S  Transmission Assembly, Hydro
3 618-3088 1 Pinion Assembly, Input
4 618-3111 1 S  Pump, Hydrostatic
5 703-2568 1 Arm, Hydro Dump
6  710-1260A 2 /P Screw, Hex Wsh Hd Tap, 5/16-18 x .75
7 710-0642 1 /P Screw, Hex Wsh Hd Tap, 1/4-20 x .75
8 710-3180 2 /P Screw, Hex Cap, 5/16-18 x 1.75 GR5
9 710-3195 2 Screw, Hex Cap, 5/16-18 x 4.5 GR5
10 710-3258 2 Screw, Hex Patch, M8-1.25 x 50mm
11 710-3288 4 Screw, Hex Patch, 1/4-20 x 1.62 GR5
12 710-3290 5 Screw, Hex Wsh Hd Tap, 3/8-16 x 1.25
13 712-0262 1 /P Nut, Hex Center Lock Jam, 3/8-24
14  714-0104 1 S  Pin, Internal Cotter, 5/16 Dia x 1.12
15  719-3096 1 /P Adapter, Drive Shatft
16  721-0261 1 O-Ring, 2.75 x.103
17  725-0157 1 /P Tie, Self-Clinch Cable
18  726-0205 1 /P Clamp, Hose
19  731-3095 1 S Fan, 10 Blade (Mfg Date H239 & Before)
731-3297 1 Fan, 10 Blade (Mfg Date H249 & After)
20 736-0105 1 /P Washer, Bell, .380 x .88 x .063
21  736-0119 4 S  Washer, Lock, 5/16
22  736-0270 1 /P Washer, Bell, .265 x .75 x .062
23  736-3008 2 S  Washer, Flat, .312 x .750 x .119
24 736-3099 1 S  Washer, Sprg, Wave, 1.96 x 2.44 x .06
25  737-0296 1 /P Vent
26 737-0299 1 Fitting, Elbow
27  747-3228 1 Rod, Hydro Disengagement
28  748-3037 4 S  Nut, Fan, 1/4-20 (Mfg Date H239 & Before)
29  748-3052 1 Adapter, Pump (Mfg Date H239 & Before)
748-3099 1 Adapter, Pump (Mfg Date H249 & After)
30 710-3288 4 Screw, Hex Patch, 1/4-20 x 1.62 GR5 (Mfg
Date H239 & Before)
710-1062 4 Screw, Hex Patch, 1/4-20 x 1.25 GR5 (Mfg
Date H249 & After)
31 1 Line, Fuel, 7in (10ft Bulk, 759-3330)
759-3330 1 /P 10ft Bulk

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 22 of 72

/// N
-u“n“HHHHI et / héll v
““m‘.. hd \) ~ \ N
ST | gt g
A A mm.“___‘av. / M _,v\.‘h s (i) S
Dt~ QO \
B . ry/l. _n —-:
«R“\ mum”.\v
\\\\ 7
S (m v,
- N
_,m-au,
)
s
5 AR
= 7 N \
: 7\ -
Y . lnyﬂ \ o
) fry,” g \ h ch
Q R k! A
2 e \ W,
o)
: AT\ M.,
04 nmwvmnu_d. ﬁ w / rl ,, ﬂ ”’I
. m F 4 /MNA\)\ L\... / I ﬂ.
m \\ ﬂ m I/, w m
N
— \_.ﬂ
= . \\\ ,, /
2 A_;.... v\ \
= N
ST
S & )
_vh m .ﬂ”:j\ e
S 9 )
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Electric Starting Motor Retaining Ring Type Starter Drive

Page 23 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-499521 1 S  Starter Motor Assembly
2 BS-805247 1 /P Screw, Hex
3 BS-497626 1 S  Drive End Cap Assembly
4  BS-806000 1 S  Strap, Starter
5 1 Armature Assembly (Order Starter Motor
Assembly)
6 1 Housing Assembly (Order Starter Motor
Assembly)
7  BS-497605 1 S  Retainer, Brush
8 BS-497607 1 S  End Cap Assembly, Commutator
9 BS-497606 1 S  Starter Drive Group
10 BS-95035 1 Screw, Hex
11 BS-263080 1 S Ring, Retaining
12 BS-280104 1 S  Gear, Starter
13 BS-92278 1 S Nut, Hex
14  BS-497608 1 /P Brush Set
15 BS-225137 1 Washer, Flat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N
N~
Y— mr————,
o g xm
< P —— | RNy ¥
N N\ . -/ .A“mn \
() ) y e M\\V _\ |17Ylll.... / “ Im
@ \\\\} \nnnmu, - v 7 m mn\_ |
& [ P, ( 7
frl\ \\ Fi i
\\ - 1 men wnvn

& o !
(4 o7 37

/N,/w > )
N e =
N o 4

\_Lm / {

)\

"~ ot
e
M T

o A
Y, thw g
A-\( s
// // i n_“ A\\\mev.\v
\ @ 7R
\ 7 (N
i

’I“ m““www

Electric Starting Motor Roll Pin Retained Starter Drive

2164 Tractor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

Electric Starting Motor Roll Pin Retained Starter Drive

Page 25 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-94627 1 Screw, Hex
2 BS-494990 1 S  Starter Assembly, Motor
3 BS-94004 1 Screw, Hex
4  BS-806000 1 S  Strap, Starter
5 BS-495878 1 S  Starter, Drive Group
6 BS-398003 1 S  Clutch Assembly
7 BS-490309 1 Armature Assembly
8 BS-224723 1 Clip, Wire
9 BS-280104 1 S  Gear, Starter
10 BS-394856 1 S  Drive End Cap Assembly
11 BS-494988 1 Cap Assembly, Commutator End
12 BS-494205 1 Housing Assembly
13  BS-495877 1 S Kit, Gear
14  BS-94288 1 S  Pin, Roll
15 BS-490316 1 Spring, Brush

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 72

2164 Tractor

. @
o e ® ®
(D & " &ﬂm e -~ (& .
(W S - ol \
VI(llilv .v «X A Av& A //
Mm%,/ /lu. \\-,..-.i{-h.-l...i, /v
w_ AN " W, \ i
IR (VY T
k\\ s ng= )
,.,,i\\\ T ,/\ N\ NP
=\ 5 ;
O S 4‘— Wmu/ K
O, \ \,\MQ 3 -,A, ﬁ MV\ & }

mwwm\\ \\W .(fm f,.c

<4

\..-A.ll!.\\M._u‘nu

) G mv/ xs*—wz.

/

D N\‘“\ / Lo m ® ! J

i ,m g A &

Y )] )
) P e WO, ~ .\\mw
o — LAVe
i~ 7 v Vo \

Afcw 7 uN\\ h\_m,/
) ,_ e Ntk

(&) ﬁ -

\D - : Lo TN

T AB ' / mn . \ XMV \\ﬁ.._.,

@N © B—, ¢

P N /,_(\v

A\\ (g ™ /

RN
ﬁ )

e

e mwl m——

j/_ . . R oy __Nww_

> % : S ) Mf\

2 LN\ N

m i \\HHHMWHU @a_ r\. N \\&y. y? 1 == w05 K| /wa .‘mufv{...i

P P TN T
=Y P () \ A\hw S

£ Ve ® ® @ N © .“

o Amuw\ ?v

T =

L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Engine Assembly

Page 27 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-807521 1 Cylinder Assembly
2 BS-807687 1 /P Bearing
3 BS-805101 1 S Seal Oll
4 BS-807987 1 S  Head, Cylinder (#1)
5 BS-807988 1 S  Head, Cylinder (#2)
6 BS-805193 8 Washer
7 BS-807986 2 /P Gasket, Cylinder Head
8 BS-807795 1 S  Breather Assembly
9 BS-805379 1 S  Gasket, Breather
10 BS-805751 1 S Screw
11 BS-805362 1 S  Tube, Breather
12 BS-805112 1 S  Gasket, Cover
13  BS-805097 8 S  Screw
14  BS-805048 1 S  Plug, Oil Drain
15 BS-807589 1 Crankshaft
15 BS-807625 1 Washer, Thrust
16 BS-805213 1 S Bearing, Ball
17 BS-807628 1 S  Cover, Crankcase
18 BS-805049 1 S Seal Oll
19 BS-805017 9 Screw, Cover
20 BS-805016 1 Key, Flywheel
21 BS-807619 2 S  Piston Assembly
21 BS-807807 2 Piston Assembly, .010 O.S.
21  BS-807809 2 Piston Assembly, .020 O.S.
21 BS-807811 2 Piston Assembly, .030 O.S.
22 BS-807620 2 S Ring Set, Piston
22 BS-807808 2 Ring Set, Piston, .010 O.S.
22 BS-807810 2 Ring Set, Piston, .020 O.S.
22 BS-807812 2 Ring Set, Piston, .030 O.S.
23  BS-805099 4 S  Lock, Piston Pin
24  BS-807621 2 Pin Assembly, Piston
25 BS-807622 2 S Rod Assembly
25 BS-807803 2 Rod Assembly, .020 U.S.
26  BS-805395 4 S  Screw, Rod
27 BS-807681 2 /P Valve, Exhaust
28 BS-807680 2 /P Valve, Intake
29 BS-805937 4 S  Spring, Valve
30 BS-805300 1 Plate, Windage
31 BS-805092 4 S  Retainer, Valve Spring
32 BS-807683 8 /P Retainer
33 BS-805354 4 S  Valve, Tappet
34 BS-807542 1 S Gear, Cam
35 BS-805059 1 Plug, Pipe
36 BS-805054 1 S  Seal, Governor Shaft
37 BS-805058 2 S O-Ring
38 BS-805198 1 O-Ring
39 BS-805316 1 S O-Ring
40 BS-805343 4 Stud
41  BS-805073 1 S  Stud, Adapter
42  BS-805420 4 S  Washer
43  BS-805019 4 S Nut, Nylock
44  BS-805449 1 Lockwasher
45

BS-807623  \wwWw.mytmower Bart L. aomni



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Engine Assembly

Page 28 of 72

Ref#  Part Number Qty S/P/F  Description
46  BS-805480 1 Link, Governor
47  BS-805460 1 S  Spring, Governor
48  BS-805453 1 S  Spring, Idle
49 BS-807610 1 S  Bracket Governor
50 BS-807528 1 Lever, Assembly
51 BS-805465 1 S  Spring, Governor Link
52 BS-807598 1 Screen, Pick-Up
53 BS-221535 2 S  Clamp, Casing
54  BS-805018 1 S  Washer
55  BS-805025 5 S  Screw, Sems
56  759-3336 2 /P Spark Plug
57 BS-805169 2 S  Screw, Hex Head
58 BS-805675 1 Gear, Timing
58 BS-94196 1 Key, Timing Gear
59 BS-807977 1 S Dipstick (Before Code 98053100)
60 BS-805259 1 S  Seal (Before Code 98053100)
61 BS-807976 1 S  Tube, Filler (Before Code 98053100)
62 BS-805413 1 Bushing
63 BS-805412 1 Bushing
64 BS-805381 1 Bolt
65 BS-805197 1 S  Baffle, Breather
66 BS-805383 1 S Nut, Hex
67 BS-805417 1 Pin, Cotter
68 BS-807596 1 S  Fork, Governor
69 BS-805416 1 S  Washer
70  BS-805529 2 S  Elbow, Spark Plug
71 BS-805103 1 Dowel
72  BS-491657 1 S  Switch, Oil Pressure
73 BS-807688 1 S  Seal, Screw
74  BS-805057 2 S  Screw, Sems
75 BS-805317 1 S  Screw, Mounting
76 BS-805386 1 S O-Ring (Before Code 98053100)
77 BS-805083 2 S  Liner, Exhaust Port
78  BS-805094 2 S  Seal, Valve Guide
79 BS-491832 1 S  Plug, Oil Fill
80 BS-271983 1 S  Seal, Fill Plug
81 BS-805084 4 S  Guide, Valve
82 BS-805250 1 S  Gasket, Adapter
83 BS-805030 2 Screw, Sems
84  BS-806039 2 S  Gasket, Valve Cover
85 BS-805842 1 S  Cover, Valve LH (Shown)
85 BS-807665 1 S  Cover, Valve RH (Not Shown)
86 BS-807644 1 Oil Pump Assembly
87 BS-805313 1 S  Slider, Governor
88 BS-805352 2 S Rod, Push
88 BS-805617 2 S  Rod, Push (exhaust)
89 BS-492932 1 S  Filter, Oll
90 BS-805292 1 S  Adapter, Filter
91 BS-808096 4 Arm, Rocker
92 BS-805342 2 S  Shatft
93 BS-805341 4 S  Support
94  BS-805177 1 Screw, Mounting
95

BS-805406  \An\\WW . MyEMOWTEr BEft<$Sesm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Engine Assembly

Page 29 of 72

Ref#  Part Number Qty S/P/F  Description

96  751-3140 1 S  Drain, Oll

96  751-3142 1 Cap

97  751-3141-12 1 S Hose, Oil Drain

98 BS-693175 1 Dipstick (After Code 98053100)

99 BS-693174 1 Dipstick Tube (After Code 98053100)

100 BS-693172 1 Seal (After Code 98053100)

BS-305447-0079 1 /P Engine, Complete Not Shown
BS-494054 1 Short Block Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 72

2164 Tractor

Engine Electrical

P iy

ol Py
r-mn“m“m\; ._.wm

Y-

=

— o
TN, \\\\..._..\
1
)}
e —
e

n, ﬂﬂ”l{
N [T
”””mew.._mmwva.

S
\\\Il\
n\.,3j_ 7.
/LHlH\\ . Auﬂmm I,
fy.mm
f...ﬁx\ A
1 -
ko 4

’ - ™
7 R GR
4 / P \\ h.* ﬁ ) _ru..v
1 Aur A nwx A 1
4 jf
\

X
29/

/ (8 .
I < \.,.__.,..JJ _.imnr/ )
\ (My—-&

.mymowerparts.com

i,
\]./_
.
S
= —_
- mafﬁn//;l/
E m !
mm y w,“m f
e
S
o
- r-
fﬂﬂlinnnnnM\AAWﬂ .\\.5\ i’
- ‘ W“““W\
me...mr..\.\\
Y

_;_ wmmr

‘-....._.......... SN
.h” (o \V

et



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Engine Electrical

Page 31 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-807531 1 S  Flywheel & Ring Gear
2 BS-805007 1 S  Washer, Spring
3 BS-805021 1 Nut, Hex
4  BS-805407 4 S  Screw, Mounting
5 BS-493792 1 S  Wire, Ground
6 BS-805447 4 S  Screw, Sems
7 703-2164 1 Screen, Rotating
8 BS-805402 4 S  Spacer
9 BS-393295 1 S  Stator, 16 Amp
10 BS-394890 1 S  Regulator
11 BS-805448 2 S  Screw, Mounting
12 BS-492341 2 /P Armature
13 BS-805407 4 S  Screw, Mounting
14  BS-493880 1 S Terminal
15 BS-807805 1 Gear, Flywheel Ring
16 BS-393537 1 Diode & Connector Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 72

2164 Tractor

Engine Mounting and Muffler

&

T L.

Bt gm0l

%
- AR
) e

S,
1
L}
3, st
' - P
o w T
::::: Y S T
: 4&”?3!2—“
e
t.r.:.rl;.,\}i
ne_
..._nnnur
- .

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Engine Mounting and Muffler

Page 33 of 72

Ref#  Part Number Qty S/P/F  Description

1 651-3001 1 S  Muffler Assembly
2 703-3099 1 S  Sheild, Muffler Tube
4 710-1268 2 /P Screw, Hex Wsh Hd Tap, #10-16 x .38
5 710-3180 4 /P Bolt, Eng Mount, 5/16-18 x 1.75 GR5
6  710-3292 4 /P Screw, Scket Hd Cap, M8-1.25 x 20mm
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 712-3010 4 S Nut, Hex, 5/16-18 GR5
9  736-0242 4 /P Washer, Bell, .345 x .88 x .060

10  751-0655 1 Tube, Exhaust

11  759-3744 1 S  Arrestor, Spark

12 BS-805024 2 S  Gasket, Exhaust

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 72

2164 Tractor

(Y
NS
m,,.m A
/s \I/I/IHNHWWMMI \\. ,
7 Illl//.,m A AN /,/N/NMM/ P .,‘\\.\
\ﬂm/ ,.,/,”/WM//N /YW/%% ~ \ 4
=/ \ﬁ fxynya w@@mw} N N (0 o L
/ ~ / / /mn OO, 1m..=....l P
T: ) NAVAVAN N u - : _/v
N e \Illfz,m\ckll. - IV/ ,\i\ R - /// VX 5“,. /4 / / . B
NN N WA RN/4 J
A\ ,,,A N N N
W\ N gm
A\ ' J 0,/ _
\A //// \ AN ‘Mfll - \\V A\8/v
N\ V4 & )
/ \ A AON SO\ S & b~ \\//
AN A\ // //// \vm. /10%9 P \,jmvv/, /W(A@ /w\v \\% { \v
/JI \v/ \ \ \ * / ' /V-.“mmr\\\mw oo/ N ,./ \ \\\ H
/Mﬂ\ // \ \ ,/ 4o / “\‘,\ ., N\l AN \ ._mm &w\ \QWIIE@.&.\
AR \ &7 NS
/c /W/// // // v\\ X \ \A/ﬁ \h“\ Ammm,v\\ N
/e / ) 0 SN .
Y wy\ Amg\ /””, //‘ \\““\ (\ \\.\ ‘mw\“\nm)x -
ernw\x% //\ o \\ 1/ \, \ _“ N, 7 \.\i\ﬂ.m\.\\ TN c/u —
A% / /R @ . ,/4\\\\A\8/,. A / AH/\V
A/ / \,mwﬁ;w/ S o/ \ .V _\ ﬁ
» ~ ‘g -
D /«mll/ P, // //// ﬂmy} \.\& \ \\\\.@,
\wawuuw/n/f ,mo_ \VW/“ \\V\./J g ¥/ \
h ”/ \ \V«/ ,/ c\“ m@v A/Ii e .
(™Y /e \“\ (O 2 .,/ ,,,,,,,,,,
N Y% % \_// Jm \

N NGRS
N / Kﬁ . / ,AB \ ,//W,/unu.,ﬁ e -_..mmw/
// / . \/// / - hﬁmwwﬁ. V,_VMHU/ mu...,..hﬁnuuuan,,uw
A ”/ — / /// f% A o /I/.//// m/.///
/N/ A,5 v \e /// | N S J\///NH”/
A2 GRE NS N
= IH — /, /// /, S\ AN N,
A\Q A" TN IMWYV P - & (™)
- / \ 74 \, mr \ O~

/ ST 22 o ek o

/ N )
/e \ / oo\
A, A/4.\v (\ \\ /// //
A / _\ A/ // ,/
\\\ y L Vg A\mw 1|..|w} \ N
K ¥ @\
\ o e N\
‘ \ 4.\V - .I/@ \ S rV

Fender and Running Board

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 35 of 72
Fender and Running Board

Ref#  Part Number Qty S/P/F  Description
1 731-3212 1 S  Cup Holder
2  631-3002 1 Cover, Implement Lift
3 703-2278B-0498 1 Fender Mfg. Date H169 and Before
703-2278B-0716 1 Fender Mfg. Date H179 and After
4  710-0751 6 /P Screw, Hex Cap, 1/4-20 x .62
5 710-0597 6 /P Screw, Hex Cap, 1/4-20x 1.0
6 710-1268 2 /P Screw, Hex Tapp, #10 x .38 Lg
7 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20 1
8 722-0258 6 S  Grommet, Insulator
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10  735-3046A 1 /P Pad, RH Foot
11 735-3047 1 Pad, LH Foot
12 736-3090 6 /P Washer, Flat, .255 x .72 x .06
13  750-3169 6 S  Spacer, .28 1D x .40 0D x .42 Lg
14  759-3737 1 S  Running Board w/Graphic Mfg. Date H169
and Before
703-2279-0716 1 /P Running Board w/Graphic Mfg. Date H179
and After
777530170 /P Graphic, Warning

15  777D00430
16  703-2628-0498

Graphic, Rear Fender
S  Bracket, Fender Reinforcement Mfg. Date
H169 and Before

NP
wn

703-2628-0716 2 /P Bracket, Fender Reinforcement Mfg. Date
H179 and After
17  710-1268 4 /P Screw, Hex Tapp, #10 x .38 Lg Mfg. Date
H189 and Before
710-0224 4 S  Screw, Hex Tapp, #10-16 x .5 Mfg. Date H199
and After

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

Page 36 of 72

. Za N
(<) \\\\}/ \ e
S \& N 3 /
ﬁ/j!\\\\\ 7 © v \Nw /
/ Vs - \!IU.. \
/ Y/ A (<, (™) &
[ .= ANV Aﬂ mmmw_\ O ALY
| A\_Z,VA ©) 5 \y’ / \W/...\ AN A pe]
\\'T T s . NS,
\ 2\ N v A (s R A |
=2 N Y (@ =S g ) ,
Al N\ ) ) /
N /\m\ / mw /‘ B vd N Inml\ H\ﬁlv / o
A_,O \v - I A o NN A A ) v
/ﬁ\ mmll uul , AN /@ ﬂM ‘nv.q///wu\
e /A /, // . NHU h
gz gﬂ% /e E (
() _/‘,wv {A n | / e
N h! @_ wm mw. 7 T :/
;;;;;;;;;;;;; W uy me PR
lllll .mJuA / II].r IIIl I /
% /.,:, m AO
\\\n\V/./ ,Aw 7 _// jv mnm_ H
p \ n..i\ // /“v ///CJ ' et ~ ~
| &, \ \ k /@E T. B
Am\ / M.O\ / v \\\ A\ / / / W W /nHHNMHMMH.//l/tI//J!:
\ A,\ A wx /) v«% TSR T
\ R / /\ ==
&\ q T
X@v \Hw/ N
H L ALHVV A/M\v A/i_\v
) (9
— T
AG® ;
(in) OAS DY mmmy,_,/// \ ,
N e
- =] //
= /U/ A\
e (e S TN\
N LM _/mwv Z/ \\WUlyumum Aw ©
— () (=) &~ ) RN
® S S e / RS ®
g S A
M CTELE N
5 OO <
= ;
c
]
Q
£
©
LL

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Frame and Drawbar

Page 37 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0132-0498 1 S/F Rod, Attach
603-0132-0716 1 S/F Rod Attach
2  603-0328A-0498 1 S/IF Frame
603-0328A-0716 1 S/IF Frame
3  703-2257-0498 1 S/F Drawbar
703-2257-0716 1 /IPIF  Drawbar
777120296 1 Graphic, Trans Release Lever
4  703-2577-0498 1 S/IF Bumper
703-2577-0716 1 S/IF Bumper
5 710-0597 6 /P Screw, Hex Cap, 1/4-20x 1.0
6 710-0623 2 /P Screw, Hex Wsh Hd Tap 3/8-16 x .75
7  710-1260A 4 /P Screw, Hex Wsh Hd Tap 5/16-18 x .75
8 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0
9 712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16
10 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
11  722-0258 6 S  Grommet, Insulator
12 732-3002 1 S  Spring, Latch
13  736-3090 6 /P Washer, Flat, .255 x .72 x .60
14  738-0255 2 S  Bolt, Shoulder
15  750-3114A 1 /P Spacer, Idler, .407 x .62 x 4.38
16  750-3169 6 S Spacer, .28x.40x .42 Lg
17  756-3045 2 S  Pulley, Idler
18  732-0970 1 S Belt Guide (Mfg Date HO18 & After)

WWW.mymowerparts.com



Page 38 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

(T T o~
o % (Ofc
/fﬁ\ ﬁar;-rl. l..;.fl_m - \\\M - \M
— et o
T n”/
N\ .
A\ A_b } N
//// S _ _

T/

N )
.4”’. o -

_,,“ o= T W)

-
-’ ‘ll\‘\ _‘
/] e
s

Pt d/_, e e
ﬁl.tJW A hD VA Ml_‘\v / NMM” ) }J“mpl\\ - \\\\\\\.\\\
\h‘._ HE raggmmu_. /,.“.\ ﬁ m/ ..Mm \\.\\\...\\\
\\\\ m_Mv - f ] p \AA me ,n__nmw\\

Vm@\ =B

TN @ g
-4 /|- V@mﬁ, = )
[ o

\ )

Front Axle and Connections

P _UV
_H\L@ v ‘.w\% A..nlu‘ |
o %

t, \\\\
~" H,V o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Front Axle and Connections

Page 39 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assembly, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR8
3  710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2 GR5
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk.
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 72

2164 Tractor
Front Wheel

=t
- g,

\1liJr
o

N

a....- ..-.1

—— mn yv_" wv

ﬁ 1) ™ .. all; mmu-

"~
.,
x f!r i,

"L

N g

-

w

" .-._1.l|-.=.._hf .—
Ifffr _hl ‘#r b —
u, y,
N o
1! .I.r.... .—1
! A ~ H m
f! - vyrlll frr lk\

__Lh......"__w P

!
\
, S (©)
- wx J!J!l ff. xx
* ___‘- n ........r; —
f soranis ..
; e N
/ ) _..
L | W [ 'WIIJﬂ. .n‘ \\1 {rz
, (@ V
) @

,V.

:Ilfu'I

L gt
o, T, IHHH““)

\\l ...:._/ \_1..... T

r,...:.sx\ r....

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 41 of 72
Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3186 2 S Tire,Cub Tread, 15x6 x 6
1 634-3015-0499 2 /P Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 GR5
3  731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x.110
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06
7 737-0224 2 Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



Page 42 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Fuel System

\u.i./ i
GOSN

' £ \v /
§ AW%/ W ,/””W :
NS
@r...-----.._% oY

(™ @. O
I WU _—
,mmnmmﬂmﬁfnﬂ,
7\ _a.\ N
o
/w\“f/ mv; K\WVM.NUMW
Wal )

mn_m

=

WwWw.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 43 of 72
Fuel System
Ref#  Part Number Qty S/P/F  Description

1 BS-805700 1 S  Gasket, Carburetor Mounting
2 BS-805466 2 Screw, Sems
3 BS-805328 1 S  Spacer, Carburetor
4 BS-808294 1 Carburetor Assembly
5 BS-393815 1 Line, Fuel (Cut as Necessary)
6 BS-805439 1 S  Link, Choke
7  BS-493629 1 S  Filter, Fuel
8 BS-221535 1 S  Clamp, Casing
9 BS-808145 1 S  Bracket, Choke

10 BS-805025 2 S  Screw, Sems

11 BS-491922 1 S  Pump, Fuel

12 BS-805187 6 S  Clamp, Fuel Line

13 BS-807685 1 S  Bracket, Fuel Pump

14 BS-805317 2 S Screw, Mtg.

15 BS-807664 1 S  Solenoid

16 BS-805169 1 S  Screw, Hex Head

17 BS-280866 1 Insulation, Fuel Line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

L ¢

Page 44 of 72

—
7N

‘ﬁl \V

S

——

/.,.

7
¥
,, fnu_-“\wu

e %

L |

2164 Tractor
Fuel Tank

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 45 of 72
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4  759-3330 1 /P Line,Fuel, 72" (Shipped In 10ft Length)
5 751-3112 1 S  Tank, Fuel
6 751-3124B 1 S  Cap, Fuel
723-3066 1 S  Insulator, Foam Fuel Line Not Shown

WWW.mymowerparts.com



\‘\\v \

1 \
>. / A ﬂ - ﬁ_/ \
\ . \/ w T .Aﬁ WY, ’I

Page 46 of 72

ﬁ, \

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Gasket Set & Carburetor Overhaul Ki

2164 Tractor

Amm , //“w ) .\“ .mv \\v A-v - \\\v
\ - &N\~
{0 1”,,, -
o
() ®
@w\h
© ek ~
7l¢
I\
(> I
e yw m
& 0=» =
%\\. . h-U.
F m ® & 3
/
m a3
™
3
2 ) >\
X -6 >
N @ 9 _ :
© RS Awﬁn @
\nmmmmw”/ A\q_L
N \@, /
o—o(  \ 0
1 ~— / .
(m) \ A 7B
D N\ = @
AO, ﬁm‘r L w“wmw,unﬂ,wnuwhﬂuﬁwwV AmmMN
S \\ oI
\“\ \m ‘“ T
A\ \ \\ e
Amwﬁﬂll...n \\ “\

N,
B (D S

D
Wy e




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

Gasket Set & Carburetor Overhaul Kit

Page 47 of 72

Ref#  Part Number Qty S/P/F  Description
1 BS-807989 1 S  Gasket Set
2 BS-805112 1 S  Gasket, Crankcase
3 BS-805483 1 S  Seal, Breather Tube
4  BS-805386 1 S  Seal, O-Ring
5 BS-805259 1 S  Seal, Fill Tube
6 BS-805420 4 S  Washer
7 BS-805198 1 Seal, O-Ring, Crankcase Cover
8 BS-805058 2 S  Seal, O-Ring, Oil Pump
9 BS-805700 2 S  Gasket, Intake
10 BS-805316 1 S  Seal O-Ring, Oil Pump Screen
11 BS-806039 2 S  Gasket, Valve Cover
12 BS-805024 2 S  Gasket, Exhaust
13 BS-805250 1 S  Gasket, Filter Adapter
14  BS-807986 2 /P Gasket, Cylinder Head
15 BS-805023 2 S  Gasket, Intake
16 BS-271983 1 S  Seal, Fill Plug
17 BS-805655 1 S  Gasket, Air Cleaner
18 BS-805054 1 S  Seal, Governor Shaft
19 BS-805049 1 S  Seal, Qll
20 BS-805379 1 S  Gasket, Breather
21 BS-805101 1 S Seal, QOll
22 BS-807990 1 S  Gasket Set, Valve
23 BS-807688 1 S  Gasket Set, Breather
24 BS-808273 1 S Overhaul Kit, Carburetor
25 BS-805545 1 Pin, Float Hinge
26  BS-805559 1 S  Plug, Welch
27 BS-805547 1 S  Valve, Fuel Inlet
28 BS-805541 1 S  Gasket, Carburetor Body
29 BS-805557 1 Collar, Throttle
30 BS-805543 1 Collar, Choke
31 BS-805553 1 S  Nozzle, Carburetor (Slow Speed)
32 BS-807723 1 Plug, Jet
33 BS-805549 1 Washer
34 BS-808293 1 S  Valve, Idle Adjust
35 BS-805862 1 S  Cap, Limiter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 48 of 72

2164 Tractor

Grille, Hood and Side Panels

\
4R W
— \‘

o

\J

—

AN

W
gl

D o

0 o
'3 - ﬁ@

5 ﬁn \v gz

o)
o
~

{

©

0
A.m.“u mWMY.AH. /
,_., _ RN
; © mewmw“\mw\ >
c g / // \\ V.S N
| )
\“\N / \ \ \ NG
4~ )/ W, e )
2 (0 (o7

—— -3y /, AM,MM“\ J,\T M”/
(7 \ lehur/
) N w.ﬂ
Y ' af/
o
- A/m.
l‘.v)‘ ~
S
N
)
A
»
S .
IN] J/
/,._\v
N y ./ﬁ
e
-
’ g S
T ,,H...Nm e
=
\\\\n.,". h i,...r/ /ﬂyrmf.u\ v // /
s
ST @p L \
Vv . S SN M ,
L@ Aﬂ_j @) = \ \
N ~— =
&) @) L (i) ”,
OR
Arawv — I
l_ /t/ykwv N,
. AN =" \
~ .///M/%,...,
\2) ,”",i”{..\
N
T A

S /// o jwy
A gt /lmﬁﬂ ﬁﬂll.mv%w @(
m mAw,A m:nu/%m.

= \\._H/J

QA P

P .Muy»mMW/a y,ﬂ Ar_uvxv
SRR

N AN

N\

/ N “y

NP

(w) ﬁ N
() T

o

S \
7 SR \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

Grille, Hood and Side Panels

Page 49 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0211 1 Bracket, Grille LH
2 603-0212 1 S  Bracket, Grille RH
3  603-0583-0499 1 S  Bracket, Upper Hood
4  703-2396-0499 1 /P Panel, RH Side
5 703-2397-0499 1 /P Panel, LH Side
6  703-2398-0499 1 /P Grille
7  703-2465 2 /P Link, Short Hood
8  703-2466A 2 S  Link, Long Hood
9  703-2495-0499 1 /P Screen, LH Panel
10  703-2496-0499 1 /P Screen, RH Panel
11  777D02198 1 /P Graphic, Hood w/MTD Logo RH (Mfg Date
F249 and Before)
777D02199 1 /P Graphic, Hood w/MTD Logo LH (Mfg Date
F249 and Before)
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50
13  710-0599 6 /P Screw, Hex Wash Hd Tapp, 1/4 x .50
14  712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16  723-3059 1 /P Seal, Heat Baffle
17  726-0139 2 /P Nut, U-Type Speed, #10
18  725-3257A 1 S  Headlight Assy (Lens Glued to Reflector);
(Mfg Date G319 and Before)
759-3693 2 S  Bulb Assembly Only, Headlamp
731-3138A 1 S Lens, Cub Cadet
19 625-0053 1 S  Headlight Assy (Includes Lamp and Socket);
(Mfg Date FO19 and After)
725-0963 2 S Lamp, 12V
725-1649 2 S  Socket, Lamp
20 777120314 1 /P Graphic, Warning HOT
21  732-0334 4 S  Spring, Compression, .50 OD x .50 Lg
22  732-0855A 1 /P Spring, Hood Latch
23  736-0175 8 S  Washer, Spring, .265 x .562 x .025
24 736-0400 2 S  Washer, Flat, .218 x .62 x .063
25 738-3141 2 S  Bolt, Shoulder, .31 Dia x .75 Lg
26  748-3055 4 S  Bushing, Tapered
27  759-3747-0499 1 S  Hood, Series 2000
28 777D03263 1 Graphic, Hood RH (Mfg Date F259 and After)
777D03264 1 Graphic, Hood LH (Mfg Date F259 and After)
29  777D03291 2 Graphic, 2164 (Mfg Date F259 and After)
30  777X40079 2 /P Strip, Protective
31 777D02392 2 Graphic, HGS 2164 (Mfg F249 and Before)

WWW.mymowerparts.com



Page 50 of 72

ISSIoON

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Hydro Transm

|||||||||| / -
/ ' \\ _mn..f =
\ / NS .& ‘
_\ g \\ O Lm \yva m
/ \ i . mnx, .- / / \v‘ @)
™ \ni.n e \ \ n.u.
_.J, AN J/\, A,I_ ._Pl./ / \Ndf S
‘ A v* /”AIN! MWM //// foon! R\ \ I,..II -y +
E_ m =7 O, - \\\ ) H
. =N \ N’ - =
i “\ \“ e ‘ \\ Mme “wm_mm,« e @/ D) ,r. @ ?M 4 O
x % mw \ M..w N v /mg\v \ \\ \\ \ o lmnf // Fe nwmﬁwd; q
..mm\ P @ B BEE umm%w // \ / AM, VR N oy, W
mmmmw 5 ._.m_ ﬁ;v @ — Am_ N {-fm,. v \ s/ Amm. /v \ ) @) Mm 8 33 ) 3
4 Y, ;umw, ,A o mwv _mw - hn_"wxsos_.‘ ‘”AHM“MM m... \ / 3) \ , \ \ \ n .4/ _Qm_jv 7 Aamh .r-/ . m
m / \\Ai ,..|J\ A&\Euima w A _w m AN A / Y. / Y Y/ mmnrv_ mlwu_
\,H\ /o r.\.n. 5 n_ o LS mm \ A 8// T Y e mm ~ y
o / /R By , > éq 5 ® /)] Q€ ey, =
AL\Q Yli Ly mem /- .M_\u_ / \ / () \P\ \ / W :
= - ® @&/ @ H;u_ ﬁ &irjf—®
\\\\\\\\\\\\\ 77 v w 9 \ \ / .iJ L)u //,_m,(AmK‘“
\ / y mmww \ \ / H{@ r— \wwy ...... A ﬂv
/ ’ ST \ \ / \\ ﬂ{“ \,.v N W- x\_\ L v ”
/ wmuw?,/w,/ “u \\ , \\ ) \\ / ,,W m\m ﬁw .,\m/w mwrr mmwv,
P § N Nm. ’ /N o
/@ 2 f Ny & S/ YA/ SN NG
/ m .U.m,wn..v w, M N R (D \ \_\ \\ / ./,\ \x\\ A“M\ { _/Hxv\uu,\
o ;thmu,\,&mr ) 7/ Yelloy— 2 b .
d ~— - b & II-II ot . ¢ Iﬂ .ﬁhﬂﬂ ol \) ! HHHHVV
e = N /! IRGHEF cm
£ = wm T = / 4 \\
— 4 N ¢ /
& .- - ,...v \\
1~ / 1
~ .o,w (© ()
[y | & ~
/ \
\qx\ /
AIW\' \_ A

@

ot



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Hydro Transmission

Page 51 of 72

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3  721-3020A 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retaining
6 619-3025 1 Housing, LH Axle
7  710-1008 16 Screw, Hex L-Wash Tapp, 3/8-16 x
8 727-3085 1 S  Dipstick, Oil
9  715-3045 4 S  Bushing, Dowel
10 619-3037B 1 S  Housing, LH Differential
11  710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
12 736-0463 4 S Washer, Flat, .25 x .62 x .052
13  710-0788 15 /P Screw, Hex Wash Hd Tapp, 1/4-20 x
14  710-1346 1 /P Screw, Plug, M14 x 1.5 x .827
15  715-3045 2 S  Bushing, Dowel
16 741-0361 3 S Bearing, Ball
17 750-3133 1 Spacer, .757 ID x 1.0 OD x 1.46
18 717-3388 1 Gear, 27T Drive
19 717-3374 1 Shaft, Drive
20  717-3347 1 Gear, 36T Bevel
21  717-3391 1 Gear, 16T Spur
22 750-3134 1 Spacer, .8851Dx 1.1250D x 1.4
23  717-3387 1 Gear, 18T Shift
24  718-3039 1 Collar, Drive
25  732-3113 1 Spring, Compression, 1.015 ID x 1.6
26  711-3379A 1 Shaft, Shifter
27  741-3057 3 S Bearing, Ball, .787 x 1.85 x .551
28 717-3392 1 Gear, 42T Spur
29  717-3346 1 Shaft, 9T Output
30 741-3037 2 S  Bearing, Ball
31 710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0
32 619-3013 2 Cover,Differential
33  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
34 736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk
35 736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
36 736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk
37  717-1159 1 Gear, 60T Bull
38 717-1119 2 Gear, 14T Differential Side
39 717-1190 4 Block, Differential Thrust
40 717-1120 4 Gear, 10T Differential Pinion
41  717-1178 2 Shaft, Cross
42 717-1173 1 Shatft, Cross, .50 OD x 3.485 Lg
43  712-3054 4 /P Nut, Hex Lock, 3/8-24
44  721-3008 1 /P O-Ring, 3/8 1D x 1/2 OD
45  618-3084 1 S  Yoke Assy, Shift (Includes Ref No. 44)
46  619-3036A 1 Housing, RH Differential
47  712-0291 2 S Nut, Hex Center Lock, 1/4-20
48  721-3029 1 S  Seal, Shift Shaft
49  761-3019 1 Drum, Brake
50 732-3077 1 Spring, Brake
51 761-3020 2 S  Shoe, Brake
52  732-0152 1 Spring, Compression
53

7032191 ywww.mymower paregcom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Hydro Transmission

Page 52 of 72

Ref#  Part Number Qty S/P/F  Description
54  618-3060 1 S Plate, Brake
55  761-3028 1 Actuator, Brake Shoe
56  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
57 611-3009 1 Axle Assy, RH, 15.6 Lg
58 619-3024 1 Housing, Axle, RH
59 717-1180 1 Block, Differential Pinion

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 72

: & N %/‘..,

memywwn ww .N_u NY
N2y
/Vn.,..TIIl_wm“.m_mw,lwvbwu
ﬂﬂ‘l(ﬂ“ﬂ / v\lellnll\\\M\ o ﬂ \\\
-,(N-Ji w /g \ \ e
\N\e, \\ Num.ﬁ..é@ \ / mup/ / , )
Vum Az \. m% ,nm / e
wnmunmuuunl pa \

" _
_:H_ ) -. w v_ A _mw .m\

SAYY,
-

@ G & m.\--y 5/

\I e et e e \)/

WWW.mymowerparts.com

@ vm ' Lz \x
‘ \E. x%
/
/
™
2 /B
m Aﬂ" - \\ "ﬁ\ AA\.N - | Y.\;V SN
= O 7 F N @@
S o / A
&5 / B
o8 / Y
=g (& ©
© w Y1}
NI



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Hydrostatic Pump

Page 54 of 72

Ref#  Part Number Qty S/P/F  Description
A HG-2510050 1 /P Kit, Check Valve
B HG-2510034 1 /P Kit, Orificed Check Valve
C HG-2513009 2 S  Kit, Cylinder Block
D HG-2510011 1 /P Kit, Charge Relief Valve
E HG-2513027 1 /P Kit, Charge Pump
1 HG-50185 1 Shaft, Pump
2 HG-2003016 2 /P Ring, Retaining Included In Overhaul Seal Kit
3  HG-2003043 1 S  Bearing, Ball
4 HG-2003018 1 /P Spacer Included In Overhaul Seal Kit
5 HG-9008000-0128 1 /P Seal, Lip Included In Overhaul Seal Kit
6 HG-2003052 1 /P Ring, Retaining Included In Overhaul Seal Kit
7 HG-2513036 1 /P Housing Assy (Includes 8, 14, & 18)
8 HG-2003009 1 Bearing, Journal
9 HG-9008000-0126 1 /P Seal, Lip Included In Overhaul Seal Kit
10 HG-2003005 1 /P Arm, Trunnion
11  HG-2000015 1 /P Guide, Slot
12 HG-2003087 1 /P Swashplate
13  HG-2003023 2 S Bearing, Cradle
14  HG-9004820-2536 1 Pin, Leveler
15 HG-2003091 1 Leveler, Swashplate
16  HG-2003092 1 Spring, Leveler
17  HG-2003044 2 S  Bearing, Thrust
18 HG-2003071 1 Bearing, Journal
19 HG-9005110-4400 1 Plug
20 HG-9004800-2506 2 /P Pin
21  HG-9005110-8700 1 /P Plug
22  HG-2003034 1 Shaft, Motor
23 HG-2003060 1 /P Gasket, Center Section Included In Overhaul
Seal Kit
24  HG-2513037 1 Center Section Assy (Includes 25, 26)
25 HG-2003071 1 Bearing, Journal
26  HG-2003045 1 Bearing, Needle
27  HG-9005001-0600 1 /P Plug, Pipe
28  HG-9004201-3700 3 /P O-Ring Included In Overhaul Seal Kit
29  HG-9007314-0808 8 /P Screw, Socket Hd
30 HG-9005110-5600 2 /P Plug w/Ring
31 HG-9004101-1340 1 /P O-Ring Included In Overhaul Seal Kit
32 HG-J1041008 1 S  Gerotor Assy
33  HG-9007375-0038 2 Screw, Socket Hd
34 1 Not Used In This Application
HG-2513013 1 /P Kit, Overhaul Seal

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 72

2164 Tractor

Implement Lift Handle

IS /

,T%Z

v
3 \\

@

| s A

‘T“Hf,!ﬁ
( 6

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Implement Lift Handle

Page 56 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0057A-0498 1 S Handle Assembly, Lift (Mfg Date H169 and
Before)
603-0057A-0716 1 S Handle Assembly, Lift (Mfg Date H179 and
After)
2  603-0059-0498 1 S  Shaft Assembly, Lift (Mfg Date H169 and
Before)
603-0059-0716 1 S  Shaft Assembly, Lift (Mfg Date H179 and
After)
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .5
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2 GR5
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Center Lock, Jam, 3/8-24
14  712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
16 715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.5
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 72

‘N (© V D\ M\\\H
TR ()
AR,

™.
— ﬂ.mv / \ m_n_‘ /VA/H .\uﬂmuw\
= A S H T
g I /, J‘. \ \\
T LN .,
o .nnun R )

(@)

va e,
/o..} A uw v TN
"y

- a
= / i
/// ||||||||||||||||| / -/ A/_nl.m,v \M.\\.._mwgmm,

— I\lll

WWW.mymowerparts.com

Qrb _, ‘0. V ., mm,
g N ok Y

L Rtaa SR - A d
|n_|la - 3 e, ek .n—; \\yf w“v.. ‘,\ \nu../ e’ \V ” mw,/

1uxl A wd)’ /) A - v, : .

m Y /_' /,ll\ \\ g \\\LWW.&MW \”—...
| \‘ .W \ .— / .—\ ‘\ I Q/
m / e I' - / \— hW/ I.HH
Q \ _/ v
= i
Q
o
£

2164 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

Implement Lift Hanger

Page 58 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, RH Hanger
2 703-2234 1 Bracket, LH Hanger
3 703-2804 2 Plate, Bearing Mounting
4  703-2832 1 Link, RH Lift
5 703-2833 1 Link, LH Lift
6  710-3000 2 S  Screw, Hex Cap, 3/8-16 x .75 GR5
7  711-3319 1 S  Ferrule, Adjustment
8 712-0431 7 S  Nut, Hex Flange Lock, 3/8-16
9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Insert Lock, 1/2-13
11  714-0145 1 S  Pin, Internal Cotter
12 736-0326 3 S  Washer, Flat, 5x1.5x.15
13  736-3069 2 Washer, Flat, .531 x .875 x .15
14  738-0430 2 Bolt, Shoulder
15 738-0507B 3 S  Bolt, Shoulder

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 72

2164 Tractor

Intake Manifold

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 60 of 72

Intake Manifold

Ref#  Part Number Qty S/P/F  Description
1 BS-805772 1 Manifold Assembly
2 BS-805023 2 S  Gasket, Intake Manifold
3 BS-805006 4 S  Screw, Sems

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 72

2164 Tractor

(Z) (B \_

/..... - N “
.
SN ”u/
. — . "
.. f...wl \ I,” ,
. \ NN
"
II!, \ N,
-

,_Emhm-{ ,,/ A\.muul.v.nuﬁunmww _? MW/

3

| . \ v“. e A%.“l
,.. Mm Pori b L_wwwmmw M,,_,_,”m“..v,w-.v
w.ﬁ,__... X M. ey

&

=]

(%))
@ ) \
5 {/
| \_
c
S
2
+—
(O]
x ~ \\...!.i
& SN e P T
o A w0 v 31 7N _f,.n. ) y
=N _r . ) S
w : R reage® w
i -
o !III Kmm
m I,:IIIIIIII ,I...II ~ ..-111
w !I!I!!II..... IIIIII i
g N &
y .lf!.._ll.flffl.

L
Hﬂ) ﬂ'lﬂ nd A~
S b ¢
X 13 f_nu.unulnnﬁ e
= ﬁ
-
—_ oo,
© 4h
: o L4 L L
Z " < (O

(+) (I)(©@ ) A w)

r,.ri..\\ M /r.[l\ I.rl -

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Neutral Linkage, Hydraulic Pickup & Return Lines

Page 62 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assembly, Control
2 703-2440 1 Bracket, Hydro Neutral
3 703-2441 2 Arm, Neutral
4  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
5 710-0788 2 /P Screw, Hex Wash TT-Tap, 1/4-20 x 1
6 710-3242 1 Screw w/Patch, Set
7  712-0324 1 /P Nut, Hex Top Lock, 1/4-20
8 716-0111 1 /P Ring, Snap, .875 Shaft
9 723-3014 1 S  Filter, Ol
10 727-3002 1 S  Connector, Tube 37 Deg. w/O-Ring
721-3001 1 /P O-Ring, 3/8 OD Tube
11 727-3086 1 Elbow, Adjustable w/O-Ring
721-3002 1 /P O-Ring, 1/4 OD Tube
12 727-3088 1 Tube, Pickup
13 732-3119 1 S  Spring, Extension, .5 OD x 1.97 Lg
14 736-0176 2 S  Washer, Flat, .25 x .93 x .120 Thk
15  737-3022 1 S Nipple, Oil Filter
16  750-0918 1 Spacer, Centering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
PTO Clutch

Page 63 of 72

N
Lt |
AN ’ - ..--I,..f,, e
._.J_.r-._ 1l\l._._ 1‘ - ..; 1.‘
ol ﬁ_
e, -
/ff..r,-i 1...._.._.1__ r.;......

__v = m ,
n“\.._mnﬁ.l‘_.
- A
““““mwmm“\ mﬂn,_ \
P s
A ___1..\\._ T..-.l F o ——— !
“_______.__\ux_. ” u ...__.1._.. Juf/_
G N
’ p - - ", \
“_‘mu_ \1 o
-
!
&t
¢
\
4 ..,T'
____n..u
muuxmuuwn..
- -_\_.1 e LY
x\...... ......_..,___,,
1_, e \
R
..x__

2w

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 64 of 72
PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 710-1044 1 /P Screw, Hex Cap, 3/8-24 x 1.5 GR5
2  711-1197 1 S  Stud, Clutch Stop
3 711-3197 1 Spacer
4  717-3446 1 S  Clutch Assy, PTO
5 736-0169 1 S  Washer, Lock, 3/8
6  736-3082A 1 /P Washer, Flat, .445 x 1.5 x 1.72 Hdn

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 72

WWW.mymowerparts.com

2164 Tractor
Rear Wheel



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 66 of 72
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3189 1 /P Tire, Cub Tread, 20 x 9 x 8
1 634-3005-0499 2 S Rim Assy, Rear
2 712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



Page 67 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Seat and Support

o~ ), Q
@ ©) ﬁn\w
T &
© ] T e T
- SN _,\,va FTAN /_\\ /' // Ww”/ - - | -~
N m; AN\ e A/cm ) . Jm. /vv ( nm_,/_ ,,,,,Am \V
b “ /x/ // N . g g N W N4 1%
/ vw \xv/, // 7// h/ \xm,,, .M / % A\H,,v <l W
\ . g , - - :
\m““\“\\y,,ﬂ/ // ,//” A\ 4 /4 ,N”/ // 4 /m Do, m
/ \ NN T/ N .
/) \ /”/ A VN i\ / NP \ o ™ T
7)) R //MMN N \ 1 /ﬁ/m,,%\v e W,
Yo/ 2 Y { \ / (ZAC N N | T,
s \H\\\“mmm“mm\\_ kﬂ \ \VAX A\ A O _ o \H .
Am“ \ / \H\H\m_v mmmmmwmwmw“vmw,...--w.vywmuwﬁ-.-/anﬂ_ ..n,,v - ,v,”vmm W@ .ﬁ-@-... m_,.x_wy@ SR C
A q \\\m“mm“n“\\ | B Y\ U 7 oo i / v , S
Y ) N AN\ L ©
/ & ;o \ <+
/ _/M.\v dumw@ 2 \ hu, \%\\\ hd
Y -G A aie)
V4 ? \m‘i - \x. Jv,_, _.,. R@/{ \\\mmmm‘
%\\ \_ £ \ ! A
)
(0 U_ (&) \\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor
Seat and Support

Page 68 of 72

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395 1 S  Seat, Base
3  703-2477 1 Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-18 x .75
5 710-1260 4 S  Screw, Hex Wsh Hd Tap, 5-16-18 x .75
6  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9  732-3080 2 S  Spring, Compression, 1.9 OD x 2.4 Lg
10  732-3098 1 Adjuster, Seat
11  738-0140 2 S  Bolt, Shoulder
12 738-0372 4 S  Spacer, Shoulder
13  757-3003 1 S  Seat, Medium Back
14  777D02200 1 S  Graphic, Seat Back
15  777-1716 1 Graphic, Seat Adjuster
16  777D01782 1 /P Graphic, Made in USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 72

2164 Tractor
Steering

.

-
\\IIMI/

m-

~

W )

SN N A\ma

_.rl

)

) _“i‘m

w Mvww.w

~\

7N
Anw_
e’ e
l_ e \IIHI
I.-'V \\ \ \\ ~-

“A/IIIMVAV .vﬂmwl /
23RN

) ©

R

/

\mW/
®

{

—_l

%y -
\\ |I\“. . :|\. B v
¥

.__g Y 4/ A
t W-u a Awuv, @Ev.HHW\ \ ( nw\ )

5 it ‘Ydu P H\i - \n_m_rllw/
\ 1

Www.mymowerparts. Co

V4 .\ m:v \.W \uuuu.__a
(=), 7
~ S
‘;mnr/
Py nva_.&m} /,,_
H ;\ u )
\.l../ N P k }
Q@ @ &




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor Page 70 of 72
Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0250 1 /P Segment Assy, 18T Steering
2 603-0064 1 Arm Assy, Lower Steering
3 603-0236 1 S  Housing Assy, (Incl. 25, 29, 30); (Mfg Date
F309 and Before)
603-0236A 1 S/F  Housing Assy, (Incl. 25, 29, 30); (Mfg Date
G019 and After)
603-0236B 1 /IPIF  Housing Assy,
4  631-0005 1 S  Wheel, Steering (Mfg Date F309 and Before)
5 710-0751 2 /P Screw, Hex Cap, 1/4 - 20 x .62, GR5
6  710-1260A 4 /P Screw, Hx Wsh Hd-TPTT, 5/16-18x.75 (Mfg
Date F309 and Before)
710-0376 4 /P Screw, Hex Hd Cap, 5/16-18 x 1 GR5 (Mfg
Date G019 and After)
7 712-0237 1 S  Nut, Hex Center Lock, 5/16-24
8 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-0115 1 S Pin, Cotter, 1/8 Diax 1
13  714-3004 1 Pin, Cotter, 3/32 Dia x 1.25
14  717-3382 1 Pinion, Steering
15  722-3019 1 Gasket, Steering
16  723-0156 4 S Joint, Ball, 3/8-24
17  731-3139 1 Insert, Steering Wheel (Mfg Date F309 and
Before)
18  736-0242 1 /P Washer, Bell, .340 x .88 x .06 Thk
19 736-0272 1 S  Washer, Flat, .510 x 1 x .06 Thk
20 736-0351 1 S  Washer, Flat, .760 x 1.5 x .03 Thk
21 736-0355 1 /P Washer, Flat, .56 x 1 x .04 Thk
22  736-0921 1 S  Washer, Lock, 1/2
23  736-3013 2 S  Washer, Flat, .531 x 1 x .027 Thk
24  736-3132 1 Wshr, Rubber Flat, .50 x 1.12 x .125 Thk
25  737-3000 2 S  Fitting, Grease, 3/16 Drive Type
26  738-3105 1 Shaft, Steering
27  741-3025 1 Bearing, Flange
28  747-3171 2 Rod, Tie
29  748-0108 1 S  Bearing, Flange, .503 ID
30 748-3007A 2 S  Bearing, Bronze Flange, .75 ID
31  731-3209 1 Wheel, Steering, Soft Grip (Mfg Date G019
and After)
32 731-3210 1 Insert, Steering Wheel Cover (Mfg Date G019
and After)
33  712-3009 4 S Nut, Hex Center Lock, 5/16-18 (Mfg Date

G019 and After)

WWW.mymowerparts.com



Page 71 of 72

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

Controls

ission

Transm

"
/_.. \\v
(@
,..,.jnrr._.n.-r_ /..M -
‘ \, L1!l._...-. e
m ™ aau__.um <2r"
A ; bgm.%
- v
N,
Moy’ ...l K
v, m.w}n
,__.\ )
(o v A o v
N/ L_‘ N~ ~
p <
ND _f .,”,;!. \ Arr_uuu\_
,,,u_n VNN
m ‘\ _\ o
1 ..\ \\\

\lh.y

77N

A, <)

S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2164 Tractor

Transmission Controls

Page 72 of 72

Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assembly
2  710-0599 2 /P Screw, Hex Wsh Hd Tapp, 1/4-20 x .5
3 710-3170 1 Screw, Ball, 5/16-18 x .56
4  712-0271 1 /P Nut, Hex Sems, 1/4-20
5 712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18 GR5
6  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
7  714-0104 2 S  Pin, Internal Cotter
8 727-3090 1 /P Cylinder, Damper
9 732-3094 1 S  Spring, Compression, .63 ID x 2
10 732-3118 1 Spring, Extension, 3/8 OD x 1.44
11  736-3092 1 /P Washer, Flat, .265 x 1 x .030
12 738-0560 1 S  Bolt, Shoulder, .374 Dia x 1.375
13 747-3304 1 Rod, Front Control
14 747-3309 1 Rod, Rear Hydro Control
15  748-3070 1 Plate, Cruise
16 750-0434 1 /P Spacer, Split Tubing, .375 ID x 1.04

WWW.mymowerparts.com



